o~

wod 'S ed eMowAW MAMN

— 114
TORQUE TO
340-500 IN-LBS

1096583
5292-2400R

|—120

3X 113

136

L —3X 111
TORQUE TO
65-95 IN-LBS

208
TORQUE TO 210-270 IN-LBS

35
TORQUE TO
180-240 IN-LBS

80 - 20W-50 OIL
100 - SEALANT
134 - SEAL KIT

3X 44

E§ Hydro-Gear

=

P.1 of 2. 71118R-P1

£861-T195-909 10 £296-8/9-909 1 ¥ 2D Sled 1ea9-0JpAH Jo




o~

wod 'S ed eMowAW MAMN

Q
109638 S
352-2400R T
3
L
?
ITEM | HYDRO-GEAR ITEM | HYDRO-GEAR I TEM {HYDRO-GEAR G)
NO. PART NO. Qry DESCRIPTION NO. PART NO. QrY. DESCRIPTION NO. PART NO. QTY. DESCRIPTION g
1| 70627 I [KIT, HOUSING-MAIN 53 20746 1931 SPUR GEAR 136 | 50307 1 |FAN, 7 INCH, 10 BLADE
I |HOUSING, MAIN b | 077t HOTOR SHATT 137 | 70243 1| KIT FAN/PULLEY
55 51298 | 1 |BRAKE SHAFT ' U
2 | CRADLE BEARING 1| WASHER (LOCK) 1/4 Q
1 [SEAL, LIP 12 X 25 X 7 596 50748 1 AXLE SHAFT 1 |NUT, HEX 1/4520 5
1| TRUNNION BUSHING 28 51161 2 SEAL, LIP 17 X 40 X 7 1 INUT, HEX 1/2-20 PATCH n
1 | SCREW, HFHC 1/4-28 X 7/8 (PATCH) 60 50995 1 SEAL PLUG - SIDE 1 |HHCS 1/4-20X1.5 (PATCH) O
2 | 50890RM 1 | LOWER HOUSING 62 50759 | 1 |RETAINING RING - AXLE 1 | SPACER .26X.57X.62
3 170667 1 |KIT, CENTER SECTION 63 51109 1 RING, RETAINING 1 |PULLEY 4.5 X 1.625 %
1 | CENTER SECTION 64 50743 1 BEARING-BALL 20><47><14g6204% 1 |FAN 7.0 (10 BLADE)
1 | BUSHING .67 X 1.03 X .75 65 50740 | 1 |BEARING-BALL 25X47X12(6005 142 | 51813 2 |WASHER, .39 X 1.27 X .05 ~
1 | PLATE, BYPASS 66 50751 | 1 |SEAL 143 | 51774 1 |CcAP, BRAKE Q0
3| SCREW 3,/8-24 X 2.5 67 50329 1 RETAINING RING 207 | 51604 1 | SPACER, RTN
9 | CHECK PLUG ASSEMBLY, .027 63 50760 i RETAINING RING-AXLE 208 | 51400 1 | SCREW, 5/16-24 X (PATCH) —
4 |9008000-0128| 1 |LIP SEAL 70 71087 | 1 |KIT, BRAKE ARM (LH) 209 | 51399 1 |SPRING, EXTENSION o
|01 o (e, E- R 3
o | 2sole || AR RETAIR NG RING 1 |BUSHING 0.255 X 0.381 X 0.330 516 | 70609 T RIN &
8 | 2003043 1 |BALL BEARING 1| SCREW, HFHCS 1/4-28 I+ | WASHER N
101 2003087 + IVARTABLE SWASHPLATE 73 50754 | 1 |BRAKE DISC 1 |HEX LOCK NUT, 5/16-24 UNJF (NYLON INSERT) ™
80 7907 | 20W-50 OIL 1 |SPACER, RTN
1150551 1 | THRUST BEARING 30 X 52 X 13 ' 1
17150005 L INPUT SHAPT 81 51939 | 1 |WASHER, AXLE 1.04 X 1.65 X .22 1 |SCREW, 5/16-24 X .75 (PATCH) ©
131 20891RM o | cOVER-BACK 82 51940 | 1 |WASHER. AXLE 1.04 X 1.65 X .70 1 |SPRING EXTENSION o)
1112003014 1 |<PrInG. BLock 99 70921 | 1 |CAP VENT ASSEMBLY 1| WASHER, NYLON N
’ 1 |CAP, PLASTIC 1| CONTROL ARM W
15| 70331 1 |10cc CYLINDER BLOCK ASS'Y T IVeNt eLasTic L AR, RTN SCISSOR. OUTER o
I | 10ce CYLINDER BLOCK 100 | 50028 | 1 |SEALANT 1| ARM, RTN SCISSOR, INNER =
5 | 10cc PISTON SPRING 1 | ARM RETURN
5 | PISTON SEAT WASHER 107 70314 1 EHB AOSHNBLY 217 | 50590 1 |PINCH CLAMP, SINGLE EAR 8
5 | 10cc PISTON 4|00 BOLT 218 | 50308 1| FITTING, METAL VENT o))
19| 44130 2 | WASHER 08 | somes | INUT KEX 3/4-16 219 | 50133 1 |VENT, BUSHING T
21170082 1 |21cc CYLINDER BLOCK ASS'Y ; U1
1 21ce CYLINDER BLOCK 110 44776 3 SCREW, 1/4-20 X 1-1/2 (@)
5 1ioee PIoTON 113 | 50259 | 3 |SPACER ©
24 2003017 1 |WASHER, BLOCK THRUST a4 44135 | 1 INUT, 1/2-20 o0
25 | 50552 1| THRUST BEARING 42 X 68 X 16 gg 20902 } E%EEVEVYH%CS? X1.629 W
26| 50315 2 |BALL BEARING ! /4-28 X 7/8 (PATCH)
27 | 2000022 1 |WIRE RETAINING RING %j %g;g % E}ﬁG’SEE\[A‘N‘NG
30| 2000015 1 |SLOT GUIDE R RITE TE
3150807 1 | TRUNNION ARM CIRING RETAINING
33(9008000-0126| 1 |LIP SEAL AT
3550108 1INT ;
38| 70680 1 |KIT, BYPASS PLATE l ;%@E %AWEG% X7
39| 2003555 1 | BYPASS ACTUATOR > LSeAL TPy X 40 X 7
40| 45074 1 |LIP SEAL ’
4150270 1 | BYPASS ARM 1 S%\E EQ?AW\N?iGX 32
42144870 I |RETAINING RING 1 |RING, RETAINING .440 EXTERNAL
4350002 2 |PIN ; -
41| 20076 | Screw 1 |SEAL, LIP .98 X 1.85 X .276
46 | 39990 | FiLTER 1 |RING, RETAINING
50 | 50752 18 | SCREW, 1/4-20 X .75 LONG 2 Emg Egmmg
51| 50744 1| 14T BEVEL GEAR 2 ,
52 | 50745 1| 19T BEVEL GEAR

Eg_% Hydro-Gear

=

P.2 of 2. 71118R-P1




